@Wef AGUIN AIO9K 2 mini Titan E325 CONVERSION KIT
AGUIA AIO9K 2 mini Titan E325H R E {4

e ——
B/

e DR 325

1/15 SCALE No.3876

This radio-controlled model helicoptor is not a toy! Before assembly, please read this manual thoroughly.

AEBRBMEEEEE RIS - BRER(FIFEFRAIERREE

The parts are subject to change without prior notice due to product improvements and specification changes.
SEHFMSHTERRETEMER - REREERETERETENECR » BfIBRBEDRBESSETN  TESITENERS -

Assembly Manual & Parts Catalogue iHIEERIAEREZHBEIEF

Introduction IS

Thank you for purchasing this Thunder Tiger product. This manual includes the steps and instructions required to assemble your A109 K2 helicoptor. Please read this manual completely
before attempting to start assembly. Follow the directions in this manual closely to reduce problems during operation. We offer online help on our www.acehobby.com or www.thundertiger.com
and our product specialists are ready to take your call if you have any technical questions. Have fun and enjoy the exciting world of R/C.

RAHTEEE SR Eimini Titan E325 AGUSTA A109 K2 FHREM - EEX—MOMRHEESRENERRRBIERSHESNINERE - HEEEE2RGERRERCIEER - AMERARPBEEST
HEREEAERIMETIENEESE » BEOERBHREREIEAERCA - BEERIREE » TNEAER 2B ﬂf%’k&%ﬁﬂ“kr EREEERNER BT AL - Eu00
AR PIFTIRHAY24/ R0 BB SREUSHE R IRIEREE - ERRNSIREIBIL Swww.thundertiger.com I3ZHBIIEZBwww.tiger.com.tw » FFIHSIBINRITARFS |



CONTENTS £k

B CONTENTS / Hi% 1
B INTRODUCTION / B/ 2
B DISASSEMBLY | Rz 4
1.BATTERY TRAY DISASSEMBLY / &SRR 5
2.CANOPY RETAINING POST / ##% i& )i 6
3.LANDING SKID DISASSEMBLY / JIZ2>f# 7
4 VERTICAL FIN DISASSEMBLY / EEEZE D 8
B ASSEMBLY / #H% 9
FRONT GEAR SET ASSEMBLY / Hil#mEE#HSE 10
A109 RETAINING POST & NEW BATTERY TRAY ASSEMBLY / #7337 1t & —RET\ St meslse e 11
REAR GEAR & H FIN BRACKET ASSEMBLY / {&8REE R IK R B REEEE 12
ACCESSORIES ASSEMBLY / Bit{+#85 (—) 13
REAR GEAR ASSEMBLY / #&#m#B5E 14
FRONT GEAR ASSEMBLY / gif#B5E 15
BODY CUTING / #5815 16
ACCESSORIES CUTING / BF - 4S5 17
ACCESSORIES ASSEMBLY / (EIIE « 41858 - 151E2s 18
BODY ASSEMBLY / ZEG#FREE (1) 19
BODY ASSEMBLY / ZZ G 14E%5EE (2) 20
CANOPY ASSEMBLY / #fie S #05E 21
ACCESSORIES ASSEMBLY / Bt {485 (Z) 22
MAIN BLADE ASSEMBLY / Eheg#ass 23
APPLYING DECALS / #5854 24
A109 CONVERSION KIT SPARE PARTS / #EZE{48 25
ACCESSORIES / HiE#C{4F 26

SPECIFICATION / #34% 27




Y (O
Tger

INTRODUCTION

Thank you for purchasing the Thunder Tiger A109 Cobra scale helicopter conversion
kit. This conversion kit is designed especially for mini Titan E325. The PVC body are
included in the kit. There are clear body and 2 types of painting scheme for your choices.
You need to disassemble the original E325 first then follow the assembly steps to get
the A109 ready. Please retain the user manual in case you need it for any information
or reference.

1. R/C models are not toys. This product is a high-precision flying machine.Possibilities
of unexpected crashes may occur due to electronic interference, incorrect operation,
or poor mechanical maintenance. Although it is a small-sized helicopter, the rotor
blades rotate at high speeds, which may cause serious damage, injury, or death if
the model hits people or property. Therefore, extreme caution must be exercised
during operation.

2. Thunder Tiger ensures parts packaged in this product is of the highest quality.However,
after assembly and usage, parts damaged due to wear or misuse will not be replaced
under any circumstances. If you have any questions regarding its operation and
repair, Thunder Tigers service agents are able to provide free technical guidance.

3. This product is only recommended for users ages 16 and up. Because flying a R/C
helicopter is difficult, beginners must receive guidance and supervision from experienced
pilots to minimize unexpected danger. Practice in spacious areas, far away from
obstacles such as buildings, trees, electrical towers, or crowds.

4. To decrease the cost of repair and maintenance for beginners, it is recommended to
fly the helicopter with a practice rack and to learn basic flying skills with a computer
R/C flying simulator. (Crashes in simulators are free to repair!)

Operating a model helicopter requires a high degree of responsibility and skill. If you
are a newcomer to the hobby, it is best to seek help and guidance from accomplished
model helicopter pilots. This will greatly speed up the learning process and have you
flying successfully in a reasonable amount of time. We also would strongly urge you
to join the Academy of Model Aeronautics. The AMA is a non-profit organization that
provides its members with a liability insurance plan as well as monthly magazine entitled
Model Aviation. All AMA charter aircraft clubs require all pilots to hold a current AMA
sporting license prior to operation of their models at club fields.

For further information, contact the AMA at:
Academy of Model Aeronautics

5151 East Memorial Drive

Muncie, IN 47302

(317) 287-1256

5T

RAITEEERERENA109GEMIRENS - EEEFIRmini Titan E325F5%3

BEEHR . B fF%EE@ATPVCM SHYREMS - WI}Ef {YESEEHES - B8
RAIOE_BERLUER - FHRAREE - LERREERDE - TL2EREAR

S - LURES -

EREE

1. AEERESHERT NSNS - S EE5EEY  SE2XEERNER » URFEIE
MRS EURIT » ORI ENEM AN ENSEBEE - FRBUA TR » &K RS
ETRITHEIZSRENRIETR - MENAEZENEEEE - FRSUAESIEELESE
£ -

2. AERHSRESHES ¢%HE)Z
EEM A EEEnE
RERIEHEHE -

3. NEEREZE N \ﬁUT%QEEﬁ%&g B - SENEE NS E RS RIIS E R EET
T UBBREREEE - BRTIENEIREAER - WHEISEEY 1§ - Bi5. %5
l‘%ﬁ?ﬂ%lﬁﬁﬂ °

4. BEY)BEOTIRE
E

BEMEHRZREE
- MIBFREAEGBREE

ERB%E. FARRBERE
© REIEEE) » TJHEEER

EBERERIERE » O EBRREURETSIEN

BISEREFBHEINRCTZEENTS - &
T%Jiﬁl’j WREBE—NFEE > BUAOSEINEEREE

SENSEERELRS - LRRSH
HEIER - NECEEER

FHAERERL RS 2SI RK S RERERE) - LUEGRMRENFARUREEA
uﬂz LA EERENHERBEBHE - EESESEREFMIVER  SERERITR
15 -




Thunder
Nioer

TOOLS REQUIRED FOR ASSEMBLY #5: T{EFifs LE SYMBOLS USED THROUGHOUT THE MANUAL #F5REREA

Apply C.A Glue
FERREZEHS

Y

(@B Assemble in right order
KO iz IE T EE

®)

7 |

Screw Driver Needle Nose Pliers Ball Link Pliers Nipper N Drillﬁh_oles Wiilthe specified diameter
IRHHIES Algst EERAH ESImEss| AN ER

4
~

T
=

£33N

t be purchased separately
E=RiE

e
H 0
a0

Cut off shaded portion

Hobby Knife Hex Wrench KIEREDELD
EUEBET) IR B

Ensure smooth, non-binding movement when assembling
tEsRiR EEE

Pay close attention here

B = 2D EE

Double Side Tap

LEET

r@l TEHRESR
Apply threa/dlocker
CA Glue Threadlocking Clear Tap fEFIRHBORERE
TR b= plats (S EREBT
RIS " e RNl Cut off excess
“2‘\" HMBEHLD
Assemble left and right side the same way
f©' G ANEE TS EEE
Decal apply
BEHR BT C RN R




DISASSEMBLY / Ei{&iF8%

In order to convert the standard E325 into an A109 gunship, please follow the steps disassembling the helicopter
first. Please collect the disassembled parts and don't get them lost. You need some of them to be the spares.

BIKRRBELROBESTN » ILERGERNEN » HBSHIMRMEER -




&
R
&
3
[
e
-l
[se]
=
L
&N
p)
g
L
o
e
q
-
-
e
14
L
-
-
q
+o]
-




2. CANOPY RETAINING POST / 85 DR ) [hunder




hunder

iger

&
R
X
=
w
0
—
)
7
7
g
2
a
a
™
N
O
Z
8
Z
<
=
0

/ wv.
SN 7B o
et g

oD




hunder

iger

©

4. VERTICAL FIN DISASSEMBLY /| EEREDE




ASSEMBLY / iH8

After disassembly plwase follow the steps to re-build the model. Please also note some of the disassmbled parts
are necessities.

EIFREHRE  BIKTREFTEEESH » BITSMISHEEEER -




er

s
®
2

19

=
“Jl
oe
I.WJ1122
(@]
Y o
~— | ©
X | X
L gy
==
0 g8
|, | ||
E*n_m_._xwmwm
W | 5| 0| 1
o UL
B == #| &
(7)) S
~— | ©
X | X
A [NERY
==
T i
w | w
I|I
W 1k
77 i
Szl 2
R M
o | W|w
Clp|lOo|lX|x
A.mAPCC
Sllo| oo
.m.GUGG
TR |52z
o Z|>|a|a
o I
JHEEE
T o
zZ
—_ o
2 Ik 8y
S
038 x|
HEAEIESE:
“Ix|Z|Z
RMBBHH
FM1234




A109 RETAINING POST & NEW BATTERY TRAY ASSEMBLY / &t & —i85 Bt igss 1—':_:,‘;‘:"“

No. | Material No.| Description &g Qty
1 | BK1012 ONE PIECE BATT. TRAY —RE\ St 1
2 | BK1056 SUPPORT POST T EER18L 1
3 | BK1807 BODY SUPPORT(B) BT 2
4 | HNN2-10B TAPPING SCREW(W/WASHER) M2x10 | B\EERIZH (18) M2x10 | 2
5 | HNN2-6B TAPPING SCREW(W/WASHER) M2x6 | BEERIZH #B)M2x6 | 4




REAR GEAR & H FIN BRACKET ASSEMBLY / iR X FREEEHR 1—'}_},‘2:““

No. | Material No.| Description P EZiE Qty .
1 | BK1802 REAR GEAR SET RUmEE 1 Note:
2 | BK1803 H. FIN BRACKET K FRESH 1
3 | HME3-10B SET SCREW(M3x10) AN EIZHM3x10 2
4 | HNN2-10B TAPPING SCREW(W/WASHER) M2x10 | B\BIE IS () M2x10 | 1
5 | HNN2-6B TAPPING SCREW(W/WASHER) M2x6 | S\BIEWIRHH lH)M2x6 | 2

-12-




ACCESSORIES ASSEMBLY / B2 {485 (—) ) [hunder

No. | Material No. | Description =8 Qty | | No. | Material No.| Description P EiE Qty
1 BK1809 UP POST fit e 1 HNN2-6B TAPPING SCREW(W/WASHER) M2x6 | REEIIFHH (10) M2x6 2
2 | BK1810 POST-A #Bifies P24-A 1 BK1817 MIRROR POST RIRIRES 1
3 | BK1838 POST-B #Bifiss ~252-B 1 BK1833 MIRROR BIRIRE 1
4 | BV1811 FRONT-COVER TR 1 10 | BK1819 TAIL SKID BASE ERYEITEE 1
5 | BV1812 REAR-COVER BB EE 1 11 | BK1463 TAIL SKID (74.6mm) EEFGER (74.6mm) 1
6 | BV1834 HOOK vy 1

NOTE: PUSH IN MIRROR
BIBREHRREONEA

1:1 SCALE
HR
TAIL SKID TO BE MANUALLY BENT

Apply C.A Glue (3) ),
FRREZBLE

-13-




REAR GEAR ASSEMBLY / &ifiifss _'_'_1:_:;'T';“ﬁ

No. | Material No. | Description P EiE Qty | | No. | Material No. | Description mEpvE= Qty
BK1815 WHEEL TRIE 2 4 | BK1822 RIGHT SKIS BEIR-5
2 | BK1835 TIRE mAe 2 5 | BK1518 REAR GEAR POST BRIZR
BK1821 LEFT SKI BRIR- 1 6 | HMM2Z LUCK NUT 1ERRIRIE

Note:

wwol

= SR B (@B Assemble in right order
iREANEIES EE S

-14-




FRONT GEAR ASSEMBLY / Bt Ihunder

liger
No. | Material No. | Description =8 Qty | | No. | Material No. | Description P EE Qty
BK1815 WHEEL IRAE 1 4 | BK1517 FRONT GEAR POST BUfAIZ2 1
2 | BK1835 TIRE ] 1 5 | HMM2Z LUCK NUT, M2 1ERRIRIE 1
BK1820 FRONT SKI BIEEIR 1

Note:

(@B Assemble in right order
©,® (RETIEREE

-15-



Thunder
Noer

BODY CUTING / #8585




ACCESSORIES CUTING /| BF -

- BIESBIE

Wcr

No. | Material No. | Description =i Qty
BV1829 k=g FRONT WINDSHIELD(LEFT) 1
BV1830 B EE-5 FRONT WINDSHIELD(RIGHT) 1
BV1831 BHETE-7 REAR WINDSHIELD(LEFT) 1
BV1832 BRERTE-5 REAR WINDSHIELD(RIGHT) 1
BK1828 HIEs CANOPY 1

Cut off shaded portion
KIEEREDEL]

-17-




ACCESSORIES ASSEMBLY |/ (HIRI%

Drill holes with the specified diameter
- KIETRR I3

 RRER - WS

I Inmder

No. | Material No. | Description X2 Qty
1 | HMJ12-3B TAPPING SCREW M1.2x3 BESEE USSR () M1.2x3L | 20
2 | HNN2-6B TAPPING SCREW(W/WASHER) M2x6 | 2BIEIEH#k (1H) M2x6 5

@2mm

q
N

@1mm

-18-




BODY ASSEMBLY /| ZG &2 EHE (1)

) Thunder
loer

No. | Material No. | Description =8 Qty | | No. | Material No. | Description X EE Qty
BK1826 LEFT BODY we- 1 BK1002 RUBBER GROMMET BEETEE 2
2 | BK1827 RIGHT BODY ®e-5 1 HNN2-6B TAPPING SCREW(W/WASHER) M2x6 | 2EIERIEH (H8) M2x6 9

NI Drill holes with the specified diameter

EIERR TR

Note: Tail skigd

./

Left Body

Section A-A

&l & Right Body




BODY ASSEMBLY / ZHG#AEHE (2)

No. | Material No. | Description P EE Qty
1| HMJ12-3B TAPPING SCREW M1.2x3 | EIZEEIIRAH (48) M1.2x3L 22
2 | BV1836 LEFT MUFFLER HER (%) 1

3 | BV1837 RIGHT MUFFLER HER () 1

Double side tap
1) FREEBT
/(1)
(1

M

) Thunder
loer

Clear tap on bottem
KRS ERRBS

-20-




CANOPY ASSEMBLY / i@ =4H% ) [hunder

No. | Material No. | Description P EiE Qty | | No. | Material No. | Description Eapvecy Qty
1 |BK1828 CANOPY [ = 1 5 | BC0988 MAGNET SET 8x4.2x1.4mm IS 8x4.2x1.4mm | 4
2 |BK1813 UPPER CANOPY PIN HIERIET 1 6 | BK1839 CANOPY MAGNET BT 4
3 | BK1814 LOWER CANOPY PIN HiER1EL 1 7 | HNN2-6B TAPPING SCREW(W/WASHER) M2x6 | BYEERIZH ) M2x6 | 4
4 |HMY16-8 PIN 1.6x8 HFECRET 1.6%8 1

1. Please bend the canopy magnet a little and attach it inside the canopy as shown.

2. Attach the magnet inside the body as shown.

3. Please make sure that the canopy magets are on the top of the magnets when it is closed.
1. IR RETER - (KERARRKEERMA -

2. WIHSHIKE R FABR B PIf -

3. ST IRIG  EE NS U E - e AR RIS A M

~

Apply Q.Q*Gge Decal apply NIl Drill holes with the specified diameter
[ERIREERS TR TN T T8

-21-




ACCESSORIES ASSEMBLY / B2 {H48% (Z) ) [hunder

No. | Material No. | Description 25 Qty | | No. | Material No. | Description mEp v Qty
1 | BK1804 LEFT H. FIN NFERE-L 1 5 | BK1818 ANTENNA(C) FEEMR 1
2 | BK1805 RIGHT H. FIN KFPERE-B 1 6 | BK1823 L-TYPE ANTENNA LEKAR 1
3 | BK1808 FOOT STEP FAIERAR 1 7 | BK1824 ANTENNA(A) KARA 3
4 | BK1816 SEARCH LIGHT BFRE 1 8 | BK1825 ANTENNA(B) KRB 2

)

Apply C.A Glue NI Drill holes with the specified diameter | / %
{FRREZIBEE - RIERR T 830 “)

-22-




MAIN BLADE ASSEMBLY / e Thunder

No. | Material No. | Description X EE Qty | | No. | Material No. | Description X2 Qty
1 BK1061-W Main Rotor Blade REEhEE 2 4 | HSP16-6N Countersunk Screw M1.6x6 | TS BWIE#EM1.6x6
BK1067 Upper Blade Grip LA 5 | HMC3-20B Socket Screw M3x20 M7 BIRFM3x20
BK1068 Lower Blade Grip TRAE 6 | HMM3Z M3 Nylon nut M3FLFAIZIE
Step 1

1.For safety concern, be sure to modify the main blades as following.

2.Mark around the blade grips with a felt tip marker.

3.Remove the blade grips and cut the covering gently around 1mm inside of the mark. Be careful not to hurt the blades.
4.Sand the inside of the grips lightly for better adhesion. Apply CA or Epoxy to blades in area as shown.

5.Attach blade grips and tighten the screws.

6.Wipe off the excess CA or Epoxy.

1.RLEER > BIK ISR EELTRE L TRA -

2 FEEMEREIRER - K ETRF - EBIR CHEEERETHR - Step 2
BBWMEHRAEL] > NILBIBRRABEBE CERAZIEARE) - P

4. ETRAEEERR - TEER IR -

55 (EMABE - BISSBAEAEL - BiSKRHHE -
6.5k BB P -

1. Secure the blades to the Main Rotor Pitch Housing.
2. Itis suggested to balance the blades.

1. {GEHRBE ST T HRBRPREE [

2. EEEiREERR - ETREYE -

CA Glue
or Epoxy

CA Glue
or Epoxy

-23-




APPLYING DECALS / #E385# Thunder

-24-




A109 CONVERSION KIT SPARE PARTS / {fIE=4 8

@Wer
Tiger

=i

.
P11 = —

>

'I'i'“"ﬂ'

~»
~»

[RRRRI

~»
r~p

—  TTTTT

PV1201 BODY RACK SET
==

PV1202 SCALE PARTS A

PV1203 SCALE PARTS B

PV1203-L SCALE PARTS B(BLUE)

PV1203-R SCALE PARTS B(RED)

|_J

Qa

=48 BEHEA E{4+4EB HES(HAEB (ER) HEEZ(HAEB FIe)
“‘ L i IEER SRR} o o O
Tirrmy firren
PV1204 RESCUE HOIST SET PV1204-R RESCUE HOIST SET(RED) PV1205 REAR GEAR SET PV1205-L REAR GEAR SET(BLUE) PV1206 WHEEL SET
it s fEHEESIE (F1 ) RIRE (E2) imAatE
a6 a0

®

Q

3 = 3 =
S Y Y _—-— A N S %%%%%m%%
PV1207 LANDING GEAR SET  PV1208 FRONT CANOPY SET  PV1208-L FRONT CANOPY SET(BLUE)  PV1208-R FRONT CANOPY SET(RED)  PV1209 WINDOW SET
FaIZE ElIEE A=z BURERE (B2 BURERE (KL E2) ERIEE
. - HE mm
_— Z: o=
- e TI-SPH TT-SPH = m -3 -0
TIT9T i TIT9T i TI0TT i
00 00 [e]]
PV1210 BODY SET(PELLUCID) ~ PV1210-L BODY SET(BLUE,WHITE) PV1210-R BODY SET(RED,WHITE) PV1211 A109 Degal PV/1212 MAIN ROTOR BLADE(RED,WHITE)
B (EB8) KEHE (BE8) BEHE RIH) A109# S BEHK e HIB)

-25-



AH-1W ACCESSORIES |/ KiEEC{F

@Wer
Tioer

1198 BALL LINK REAMER
D3.8mmIKGEE3 88

2381 BL. MOTOR, OBL 29/35-10H
ERISSE (3500kv)

2382 BL. MOTOR, OBL 29/37-10H
ERISE (3700kv)

2532 Li-Po BATTERY E-CHARGER ELC 4
BB B

2808 LI-PO BATT,351P/2200mAh/20C

|

8041-H SPEED CONTROL, ACE BLC-40
ETEs (40A)

8117 ACE RC MICRO SERVO, C1016
EATEAR

8131 ACE RC MICRO SERVO, C0915
AR

1075 BALL LINK PLIERS
EEAH (93.8mm)

< *J/ ps
. ' T f

HN <N
,". X r&\.

g

1077 BLADE BALANCER
FheET&es

1078 PITCH GAUGE
IZEER

1079 TRAINING GEAR
B

-26-

1080 ONE WAY BEARING RELEASER
EmEFcR HEs

1076 BALL LINK WRENCH
ERERERT




SPECIFICATION / 18 e

Fuselage length: 27" (686 mm)
Fuselage width: 7.2" (184mm)
Total height: 8.2" (208mm)
Main rotor dia.: 29.45" (748mm)
Tail rotor dia.: 6.14" (156mm)
Gearratios: 1:11.5:4.4
Full equipped weight: 900g (31.7 0z)

FEATURES / 1534

. Light PVC Body, easy to assembile.

. Exclusive quick-open hatch cover to access battery.

. Available in 2 great paint schemes or clear body.

. Full-scale rotor blades.

. Scale rear view mirrors, searchlights, snow skis kit mounted on
landing gears, rescue hoist & footstep.

. Other scale details include antenna, horizontal stabilizer & slump
protection pads Kkit.

7. Designed for Thunder Tiger mini Titan Series.

C2{LPVCHIEEMRR » #BIEEF -

. BB EEZERET 0 ESNFRES -

. MASESRIE R EIR AR O 8 -

SEENEREREE -

. SIZERRE - IREIE - SRAGETRRZE - BUSEBE SRR -
. MIEREHEESXIR ~ K EEE N EHRERGIESRE -

. SR mini Titan E325R Y BESH14% -

o ghrWN-
NoOAWN

-27-




I O %
Tiger

-28-




@Wef

THUNDER TIGER CORPORATION
www.thundertiger.com

© 2008



	A109 K2-cover-o.ai
	A109 K2-01-o.ai
	A109 K2-02-o.ai
	A109 K2-03-o.ai
	A109 K2-04-o.ai
	A109 K2-05-o.ai
	A109 K2-06-o.ai
	A109 K2-07-o.ai
	A109 K2-08-o.ai
	A109 K2-09-o.ai
	A109 K2-10-o.ai
	A109 K2-11-o.ai
	A109 K2-12-o.ai
	A109 K2-13-o.ai
	A109 K2-14-o.ai
	A109 K2-15-o.ai
	A109 K2-16-o.ai
	A109 K2-17-o.ai
	A109 K2-18-o.ai
	A109 K2-19-o.ai
	A109 K2-20-o.ai
	A109 K2-21-o.ai
	A109 K2-22-o.ai
	A109 K2-23-o.ai
	A109 K2-24-o.ai
	A109 K2-25-o.ai
	A109 K2-26-o.ai
	A109 K2-27-o.ai
	A109 K2-28-o.ai
	A109 K2-back-o.ai

